
   
 

          

      

   

      

      
  

   

             
           

   

     
    

   

       

  

    

    

      

     

       

                  

 
 

                 

          

             
        

             
              

          
      

  
    

 
  

  

  

State Pollutant Discharge Elimination System 
(SPDES) DISCHARGE PERMIT 

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY 002 2446 

Discharge Class (CL): 05 DEC Number: 3-3348-00055/00003 

Toxic Class (TX): T Effective Date (EDP): TBD 

Major-Sub Drainage Basin: 13 - 03 Expiration Date (ExDP): TBD 

Water Index Number: H-89 Item No.: 862 - 77 
Modification Dates (EDPM): 

Compact Area: -
[...]
Summary of Permit Changes ..................................................................................................... 3 

Administrative History ................................................................................................................ 3 

Facility Information..................................................................................................................... 4 

Site Overview ......................................................................................................................... 5 

Reach Overview ..................................................................................................................... 6 

Enforcement History ............................................................................................................... 6 

Existing Effluent Quality.......................................................................................................... 6 

Receiving Water Information...................................................................................................... 7 

Impaired Waterbody Information............................................................................................. 7 

Critical Receiving Water Data & Mixing Zone ......................................................................... 7 

Permit Requirements ................................................................................................................. 7 

Whole Effluent Toxicity (WET) Testing ................................................................................... 7 

Anti-backsliding ...................................................................................................................... 9 

Antidegradation ...................................................................................................................... 9 

Discharge Notification Act Requirements................................................................................ 9 

Stormwater Pollution Prevention Requirements...................................................................... 9 

Mercury .................................................................................................................................. 9 

Biennial Pollutant Scan..........................................................................................................10 

Industrial Pretreatment Program............................................................................................10 

Schedule(s) of Compliance....................................................................................................10 

Emerging Contaminant Monitoring ........................................................................................10 

Schedule(s) of Additional Submittals .....................................................................................11 

OUTFALL AND RECEIVING WATER SUMMARY TABLE........................................................12 

POLLUTANT SUMMARY TABLE..............................................................................................12 

Outfall 001.............................................................................................................................12 

Appendix: Regulatory and Technical Basis of Permit Authorizations.........................................19 

Regulatory References..........................................................................................................19 

Outfall and Receiving Water Information ...............................................................................19 

Existing Effluent Quality.........................................................................................................20 

Permit Requirements.............................................................................................................20 

PAGE 2 OF 24 



  
            

          
         
          

    
 
  

    
          

               
   

        
      
          
        
           
       
          
       
          
           
              
              
           
           
       
           
           
       
             
            
       
       
                 
        
       
      
      
     
       
       

 
           

           
              
     

  
             

             
             

 
            

      
 

Permittee: Town of New Windsor Date: August 8, 2023 v.1.13 
Facility: Caesars Lane Wastewater Treatment Facility Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0022446 Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal Full Technical Review 

Summary of Permit Changes 
A State Pollutant Discharge Elimination System (SPDES) permittee-initiated permit modification 
has been drafted for the Caesars Lane Wastewater Treatment Facility. The changes to the permit 
are summarized below: 

 Updated permit format, definitions, and general conditions 
 Updated the primary outfall coordinates 
 Updated the monthly average flow limit to 8.0 MGD 
 Updated the pH range to 6.5-8.5 SU 
 Updated the daily minimum dissolved oxygen limit to 4.0 mg/L 
 Removed the monthly average BOD5 limit 
 Reduced the 7-day average BOD5 limit to 20 mg/L 
 Removed the monthly average TSS limit 
 Reduced the 7-day average TSS limit to 10 mg/L 
 Reduced the daily maximum settleable solids limit to 0.1 mL/L 
 Reduced the summer monthly average ammonia limit to 1.2 mg/L and 82 lbs/day 
 Reduced the winter monthly average ammonia limit to 1.9 mg/L and 120 lbs/day 
 Added a 12-month rolling average mercury limit of 16 ng/L 
 Reduced the daily maximum total lead limit to 13 µg/L 
 Removed the total copper action level 
 Added a daily maximum total copper limit of 21 µg/L 
 Updated the daily maximum bis(2-ethylhexyl) phthalate limit to 7.5 µg/L 
 Removed the total unchlorinated phenols limit 
 Added a monthly average phenolic compound (total phenols) limit of 5 µg/L 
 Reduced the daily maximum total residual chlorine limit to 0.03 mg/L 
 Removed the total zinc action level 
 Added a biennial pollutant scan requirement 
 Reduced the WET action levels to 0.3 TUa and 1.0 TUc for acute and chronic, respectively 
 Updated sampling frequency for all effluent parameters 
 Updated the Stormwater Pollution Prevention requirements 
 Updated the Mercury Minimization Program 
 Updated the Schedule of Compliance 
 Updated the monitoring locations 
 Added a new process flow diagram 
 Updated the Schedule of Additional Submittals 

This factsheet summarizes the information used to determine the effluent limitations 
(limits) and other conditions contained in the permit. General background information 
including the regulatory basis for the effluent limitations and other conditions are in the 
Appendix linked throughout this factsheet. 

Administrative History 
9/22/2017 The last full technical review was performed and the SPDES permit became 

effective with a new five-year term and expiration date of 8/31/2022. The 2017 
permit, along with all subsequent modifications, has formed the basis of this permit. 

1/8/2018 Permit was modified to update the compliance action deadlines for Bis(2-
ethylhexyl) phthalate and Total Unchlorinated Phenols. 

PAGE 3 OF 24 



  
            

          
         
          

    
 
  

               
        

  
            

           
          

          
 

 
         

 
             

 
            

        

  
               

             
             

     

        
          
     
        
     

               
  

                   
         

       
       
           
     
           
      
    

               

         
        

      
        

 
           

Permittee: Town of New Windsor Date: August 8, 2023 v.1.13 
Facility: Caesars Lane Wastewater Treatment Facility Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0022446 Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal Full Technical Review 

10/15/2021 The Town of New Windsor submitted a request to modify the permit to increase 
the design flow and relocate the outfall. 

6/30/2022 Permit was modified to update compliance requirements for the permittee to 
submit all necessary permit applications, complete construction to comply with final 
effluent limitations for Ammonia (as N), Bis(2-ethylhexyl) phthalate and Total 
Unchlorinated Phenols, to submit interim status reports, and removed completed 
actions. 

8/31/2022 The current permit was extended pursuant to SAPA1. 

9/28/2022 The Town of New Windsor submitted a NY-2A permit application. 

The Notice of Complete Application, published in the Environmental Notice Bulletin and 
newspapers, contains information on the public notice process. 

Facility Information 
This facility is a publicly owned treatment works that receives flow from domestic and industrial 
users, including waste from categorical industrial users, with effluent consisting of treated sanitary 
wastewater. The collection system consists of separate sewers. The facility accepts flow from 
significant industrial users (SIUs). 

The current 5.0 MGD treatment plant consists of: 
 Preliminary Treatment: Mechanical bar screen and grit removal 
 Primary Treatment: Primary clarification 
 Secondary Treatment: Secondary clarification and trickling filters 
 Disinfection: Chlorination and dechlorination 

Sludge is aerobically digested, dewatered using a belt filter press, and then hauled offsite for 
disposal. 

The proposed primary outfall (Outfall 001) will be a 4’ wide by 2’ deep by 80’ long channel that 
discharges to the Moodna Creek at the bank. 

The facility is planning the following upgrades/improvements: 
 Upgrade design flow to 8.0 MGD 
 Plant headworks improvements (additional bar screen train, grit removal equipment) 
 New MBR treatment system 
 Addition of post aeration basin to increase effluent DO levels 
 Construction of new administration/control building 
 Relocation of outfall 

The estimated timeline of improvements is set to begin June 2024 and end June 2026. 

The facility accepts wastewater from the following municipalities: 
Municipality POSS # or SPDES # Collection System 

Town of New Windsor NY0022446 Separate 
Cornwall (T) POSS to New Windsor NYS300100 Separate 

1 State Administrative Procedures Act Section 401(2) and 6 NYCRR 621.11(I) 

PAGE 4 OF 24 



Permittee: Town of New Windsor Date: August 8, 2023 v.1.13 
Facility: Caesars Lane Wastewater Treatment Facility Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0022446 Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal Full Technical Review 

The facility accepts wastewater from the following significant industrial users (SIUs): 

Significant Industrial User (SIU) SIC Code 
Categorical Reference 

(if applicable to 40 CFR) 
American Felt Filter 2299 

Town of New Windsor Landfill 4953 
NYS Air National Guard, Stewart -

USDA Animal Import Center -
Stewart International Airport -

Metal Can Corporation 3411 465 
Atlantic Aviation 4581 -

  
            

          
         
          

    
 
  

            

      
  

     
     

       
       

      
     
     

    
      

  

 
 

410 
445 
449 

-
449 

Beaver Dam Lake Water - -

Site Overview 

PAGE 5 OF 24 



  
            

          
         
          

    
 
  

  

 
 

  
            
     

 

   
             

            
          

  

   

 
   

  
  

  
  

  

  

  

Permittee: Town of New Windsor Date: August 8, 2023 v.1.13 
Facility: Caesars Lane Wastewater Treatment Facility Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0022446 Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal Full Technical Review 

Reach Overview 

Hudson River 

New Windsor STP 

Cornwall 
WWTP SD #1 

Butterhill Park 
Water System 

Firthcliff Sewer 
District STP 

Moodna Creek 

Firthcliffe Dam 

Enforcement History 
Compliance and enforcement information can be found on the EPA’s Enforcement and 
Compliance History Online (ECHO) website. 

Existing Effluent Quality 
The Pollutant Summary Table presents the existing effluent quality and effluent limitations. The 
existing effluent quality was determined from Discharge Monitoring Reports and the application 
submitted by the permittee for the period 9/1/2017 to 8/31/2022. 

PAGE 6 OF 24 



  
            

          
         
          

    
 
  

   
       

 

        

        

               
                   
           

              

   
                

             
     

        
              

                  
            

 
 

  
 

 

  
 

 

  
   

 
 

     

             
            

                
              

             

                  
  

  
          

              
              

     
               

  
              

              
    

            

Permittee: Town of New Windsor Date: August 8, 2023 v.1.13 
Facility: Caesars Lane Wastewater Treatment Facility Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0022446 Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal Full Technical Review 

Receiving Water Information 
The facility discharges via the following outfalls: 

Outfall No. SIC Code Wastewater Type Receiving Water 

Moodna Creek, Class C001 4952 Treated Sanitary 

Reach Description: Moodna Creek (H-89) is a tributary of the Hudson River. The segment of 
Moodna Creek at the point of discharge is classified as C (6NYCRR 862.6 – Table I – Item 77). 
Cornwall WWTP Sewer District #1 is located approximately 0.66 miles downstream. 

See the Outfall and Receiving Water Summary Table and Appendix for additional information. 

Impaired Waterbody Information 
The Moodna Creek segment (PWL No. 1301-0003) is not listed on the 2018 New York State 
Section 303(d) List of Impaired/TMDL Waters, and therefore, there are no applicable wasteload 
allocations (WLAs) for this discharge. 

Critical Receiving Water Data & Mixing Zone 
Consistent with TOGS 1.3.1, the outfall information submitted in the application and mixing zone 
form was used by MixZon to develop a mixing zone model to establish dilution ratios for the water 
quality analysis. The model shows that limited physical mixing is available. 

Outfall 
No. 

Acute Dilution 
Ratio 

A(A) 

Chronic Dilution 
Ratio 

A(C) 

Human, Aesthetic, 
Wildlife Dilution Ratio 

(HEW) 
Basis 

CORMIX 001 1:1 1:1 1:1 

Intermittent stream effluent limits (ISEL) have been applied because, according to the Mixing 
Zone Feasibility Study performed by MixZon, mass balance analysis limits physical dilution 
available in the Moodna Creek at the location of the proposed new outfall. Under low flow 
conditions, there is not sufficient dilution available. Consistent with TOGS 1.3.1, the water quality 
standards will be applied as end-of-pipe limitations with no mixing or dilution. 

Critical receiving water data are listed in the Pollutant Summary Table at the end of this fact sheet. 
Appendix Link 

Permit Requirements 
The technology based effluent limitations (TBELs), water quality-based effluent limitations 
(WQBELs), Existing Effluent Quality and a discussion of the selected effluent limitation for each 
pollutant present in the discharge are provided in the Pollutant Summary Table. 

Whole Effluent Toxicity (WET) Testing 
An evaluation of the discharge indicates the potential for toxicity based on the following criteria: 
Appendix Link 

 There is the possibility of complex synergistic or additive effects of chemicals, typically 
when the number of metals or organic compounds discharged by the permittee equals or 
exceeds five. (#4) 

 Treatment plants which equal or exceed a discharge of 1MGD. (#7) 

PAGE 7 OF 24 



  
            

          
         
          

    
 
  

             
                 

                 
               

                